Fig.1. Front Dash board

LLLLLLL

Number Code Quantity Name
1 D400101 2 front fender
2 D400102 1 Left hoarding
3 D400103 58 Screw
4 D400104 58 Gasket
5 D400105 1 Front cover plate
6 D400106 1 Rear Engine Hood
7 D400107 1 Driver seat
8 D400108 1 Top cover roof
9 D400109 1 Steering wheel
10 D400110 1 Cover plate
11 D400111 1 Display dashboard
12 D400112 1 Right hoarding
13 D00113 1 Front cover plate

Y840



Fig.2.Driver Cabin mounting 2 Driver Cabi t
. Driver Cabin mounting

Number Code Quantity Name
1 D400201 1 Upper Driver cabin
2 D400202 8 Bolt
3 D400203 12 Washers
4 D400204 4 Nuts

sssssss Y840



Fig.3. Seat and bumper mounting

LLLLLLL

Y840

3.Seat and bumper mounting

Number Code Quantity Name

1 D400301 1 Bumper

2 D400302 3 Washer 10
3 D400303 1 M10x90 Bolt
4 D400304 1 driver seat
5 D400305 4 M8x25 Bolt
6 D400306 4 Washer 8
7 D400307 4 M8 Nut

8 D200308 1 hand brake
9 D400309 2 M10 Nut
10 D400310 2 M10x35 Bolt




Fig.4. Front motor Installation

LLLLLLL

4. Front motor installation

Number  Code Quantity Name
1 D400401 12 Nut M12x 1.5-88
2 D400402 2 Slotted Nut
3 D400403 2 6.3 x50 Cotter
4 D400404 2 Tire
5 D400405 12 Tire bolt
6 D400406 2 Front connecting plate
7 D400407 2 parallel key A12x45
8 D400408 2 shaft
9 D400409 12 Washer 10
10 D400410 2 framework oil seal FB55x72x8-SG
11 D400411 2 Press plate
12 D400412 6 Washer 12
13 D400413 2 Support
14 D400414 1 Front frame
15 D400415 2 Wheel motor
16 D400416 16 Bolt M12x40-12.9
17 D400417 4 Tapered Roller Bearings32011
18 D400418 2 Knot
19 D400419 2 parallel key A10x45
20 D400420 12 Bolt MS10%25-10.9

Y840


http://dict.youdao.com/w/framework%20oil%20seal/

Fig.5. Front frame mounting

LLLLLLL

5-1.Front frame mounting

Number Code Quantity Name
1 D400501 1 front frame
2 D400502 1 Air oil filter cover
3 D400503 2 Bracket
4 D400504 2 cushion block
5 D400505 4 Check ring10
6 D400506 4 M10%x25-10.9
7 D400507 1 Support plate
8 D400508 12 Bolt M6x 16
9 D400509 8 Washer 6
10 D400510 6 Bolt M8x20
11 D400511 6 Washer 8
12 D400512 1 Turning cylinder shaft
13 D400513 3 Oil cup M10x 1
14 D400514 1 Steering cylinder
15 D400515 2 jointed shaft
16 D400516 4 Check ring47
17 D400517 2 GE30ES-2RS
18 D400518 1 Turning cylinder shaft
19 D400519 1 Rear frame
20 D400520 2 oscillating bearing GE30ES-2RS

Y840



Fig.5. Front and rear chassis mounting 5-2.Front and rear chassis mounting

Number Code Quantity Name
21 D400521 2 Check ring 62
22 D400521 1 Base

LLLLLLL Y840



Fig.6. Rear cover installation

e~ g "';. e “J:.\ |
o 1.#} ,\E%Ip R S
RO A e N el

RSV

¥ ]
oy T
. » 1| L=
g Wy s el
Fal Vi ) e J
e W . :-_-..* e
Fi= o
" F f -
_aNT-8
fl‘.
-

7\ WL

LLLLLLL

6.Rear cover installation

Number

Code

Quantity

Name

1

D400601

6

Washer 6

D400602

6

Screw M6x 16

D400603

1

cover plate

D400604

rear cover

D400605

screw M8x35

2
3
4
3
6

D400606

washer 8

Y840



Fig.7. Rear chassis mounting

LLLLLLL

7.Rear chassis mounting

Number Code Quantity Name
1 D400701 16 Washer 8
2 D400702 16 BoltM8x20
3 D400703 1 Bottom plate
4 D400604 12 Washer6
5 D400705 12 M6x 16
6 D400706 1 left front cover
7 D400707 1 Left fender
8 D400708 6
9 D400709 1 water tank cover
10 D400710 1 rear fender
11 D400711 1 Right front cover

Y840



Fig.8. Fuel oil and water tank mounting

LLLLLLL

8-1.Fuel oil and water tank mounting

Number Code Quantity Name
1 D400801 2 nutM8
2 D400802 2 washer8
3 D400803 1 fuel oil tank
4 D400804 2 support
5 D400805 4 washer 8
6 D400806 2 bolt M8x40
7 D400807 1 fuel oil tank cover
8 D400808 1 gaslet
9 D400809 4 washer 5
10 D400810 4 screw M5x12
11 D400811 1 support
12 D400812 2 clamp10
13 D400813 4 hose clamp
14 D400814 1 radiator assy
15 D400815 1 outlet pipe
16 D400816 1 battery
17 D400817 1 press plate
18 D400818 2 boltM8x20
19 D400819 1 power switch
20 D400820 2

Y840



Fig.8. Fuel oil and water tank mounting

G i

Y .= - .\"\
@ \ & §
i@

Y

i,
.I‘_ - - A=
gl = —— —

LLLLLLL

8-2.Fuel oil and water tank mounting

Number Code Quantity Name
21 D400821 2
22 D400822 1 water inlet pipe

Y840

10



Fig.9. Working device mounting

9-1.Working device mounting

Number Code Quantity Name
1 D400901 1 quick coupling plate
2 D400902 10 boltM8x20
3 D400903 13 oil cup M10x 1
4 D400804 2 qu?ggehquﬁncggg;ncgrgﬁaft
5 D400905 1 Quick connector and connecting rod shaft
6 D400906 1 bushing 4025
7 D400807 2 left connecting rod
8 D400908 2 blotM12x 130
9 D400909 2 steel pipe 17
10 D400910 2 spring cylinder
11 D400911 2 steel pipe 52
12 D400912 2 nut M12
13 D400913 2 spring cylinder hydraulic component
14 D400914 2 nut M20x 1.5
15 D400915 2 jacket
16 D400916 1 right connecting rod
17 D400917 4 bushing 4040

Y840

11



Fig.9. Working device mounting

9-2.Working device mounting

Number Code Quantity Name
18 D400918 1 Swing arm
19 D400919 1 swing arm andsahnacllctconnectlng rod
20 D400820 1 Secondary arm and swing arm shaft
21 D400921 4 check ring 68
22 D400922 4 oscillating bearing
23 D400923 8 check ring 62
24 D400924 4 shaft
25 D400925 1 swing arm and tipping cylinder shaft
26 D400926 2 Tip cylinder shaft hydraulic parts
27 D400927 1 tipping cylinder
28 D400928 2 Spacer Sleeve
29 D400929 1 shaft
30 D400930 6 bolt M10%x25
31 D400931 6 washer 10
32 D400932 2 lifting cylinder hydraulic components
33 D400933 1 lifting cylinder

Y840

12



Fig.9. Working device mounting

9-3.Working device mounting

Nurrnbe Code Quantity Name
34 D400934 1 basic arm and lifting arm shaft
35 D400935 4 bolt M5% 16
36 D400936 2 sliding block
37 D400937 2 sliding block sheet
38 D400938 1 Extension boom
39 D400939 1 bend plate
40 D400940 8 washer 6
41 D40094 1 12 M6x 16
42 D400942 1 limited block
43 D400943 2 screwM8x30
44 D400944 12 secondary sliding block 6
45 D400945 6 round sliding block
46 D400946 6 screw M6x 10
47 D400947 2 adjusting cylinder hydraulic parts
48 D400948 1 Front frame and lifting cylinder shaft
49 D400949 1 front frame and adjusting cylinder shaft
50 D400950 1 adjusting cylinder

Y840

13



Fig.9. Working device mounting

9-4 Working device mounting

Number Code Quantity Name
91 D400951 1 Basic arm and auxiliary cylinder shaft
52 D400952 4 check ring 55
53 D400953 2 Bearing
54 D400954 1 Basic arm
55 D400955 1 Basic arm and front frame shaft
56 D400956 1 Basic arm and telescopic cylinder shaft
57 D400957 4 check ring 47
58 D400958 2 bearing
59 D400959 2 Telescopic cylinder hydraulic components
60 D400960 1 telescopic cylinder
61 D400961 8 nut M6
62 D400962 1 supporting plate
63 D400963 1 drag chain
64 D400964 8 Nut M6
65 D400965 8 Bolt M6x20

Y840

14



Fig.9. Working device mounting

9-4.Working device mounting

Number Code Quantity Name
66 D400966 ’ Secondary 'arm and telescopic
cylinder shaft
67 D400967 1 plinth
68 D400968 2 nut M8
69 D400969 2 gasket 8
70 D400970 2 bolt M8x60
71 D400971 2 lock nut M8
72 D400972 4 nut M8
73 D400973 2 long bolt

Y840

15



Fig.10. Hydraulic Tread system

LLLLLLL

10.Hydraulic tread system

Number Code Quantity Name
1 D4001001 1 forward foot pedal
2 D4001002 1 reverse foot pedal
3 D4001003 2 Hexagon socket-head cap screwsM8
4 D4001004 1 Foot valve
5 D4001005 3 nut M6
6 D4001006 3 Plain washer 6
7 D4001007 1 support plate
8 D4001008 2 plain washer 8
9 D4001009 2 nut M8
10 D4001010 3 spring gasket6
11 D4001011 3 screw M6
12 D4001012 2 spring clamp for shaft12
13 D4001013 1 shaft @12
14 D4001014 4 connecting body G 1/4 EO
15 D4001015 2 hose pipe @61x 1200/ 14x 1.5H/90° x2F
16 D4001016 1 hose pipe @61x 1150/ 14x 1.5H/90° x 1
17 D4001017 1 hose pipe @61x350/ 14x 1.5H/90° x2T
18 D4001018 4 screw M6
19 D4001019 4 spring gasket 6
20 D4001020 1 cover plate

Y840

16



Fig.11. Working device Hydraulic system

11-1.Working device Hydraulic system

Number Code Quantity Name
1 D4001101 1 12/12 Gear pump
2 D4001102 2 G1/2/M18x 1.5E
3 D4001103 2 TeeM18x 1.5H/M18x% 1.5E/M14x 1.5E
4 D4001104 1 Pipe @611x450/14% 1.5H/90° x 1
5 D4001105 3 fitting body M10/M14x 1/M14x 1.5E
6 D4001106 1 plinth
7 D4001107 3 press testing connector
8 D4001108 1 hollow joint M18% 1.5
9 D4001109 2 compound gasket 18
10 D4001110 1 pipe @611x 1100/ 14% 1.5H/18 - hollow
11 D4001111 1 lifting cylinder
12 D4001112 7 fitting body M18x 1.5H/M14x 1.5E
13 D4001113 1 hose pipe @611x1450/14% 1.5H/90° x 1
14 D4001114 1 steering unit
15 D4001115 1 pipe @611x2000/14x1.5H/90° x 1
16 D4001116 1 pipe @611x1700/14%1.5H/1/2 - hollow
17 D4001117 2 compound gasket 22
18 D4001118 1 hollow bolt G1/2
19 D4001119 1 pipe @611x 1650/ 14x 1.5H/90° % 1
20 D4001120 2 tee M14x1.5E

Y840

17



Fig.11. Working device Hydraulic system

11-2.Working device Hydraulic system

Number Code Quantity Name
21 D4001121 1 bag plug M1481.5E
22 D4001122 1 Tee M14x1.5H/M14x% 1.5E
23 D4001123 6 fitting body G 3/8 M14x 1.5E
24 D4001124 2 pipe @611x450/14x 1.5H/90° x 1
25 D4001125 1 pipe @611x560/18% 1.5H/90° x 1
26 D4001126 3 fitting body G 3/8 M14x1.5E
27 D4001127 1 pipe @1311x420/22x 1.5H/90° x 1
28 D4001128 1 fitting body G 3/8 M22x1.5E
29 D4001129 1 Joystick
30 D4001120 1 Multi-way valve
31 D4001131 2 pipe @611x 1400/14x 1.5H/90° % 1
32 D4001132 1 telescopic cylinder
33 D4001133 1 pipe @1311x2100/22x 1.5H/90° x 1
34 D4001134 1 Multiform Solenoid Valve
35 D4001135 4 perpendicular M22x 1.5H
36 D4001136 1 pipe @1311x2430/22x 1.5H/35° x 1
37 D4001137 4 tee M22x 1.5H/M22x 1.5E
38 D4001138 2 fittings body G 1/2/M22x 1.5E
39 D4001139 1 pipe @1311x2660/22x 1.5H/905° x 1
40 D4001140 1 steel pipe M22x1.5H/M22x 1.5E

Y840


http://dict.youdao.com/w/fittings%20body/

Fig.11. Working device Hydraulic system

11-3.Working device Hydraulic system

Number Code Quantity Name
41 D4001141 1 fitting body G3/8 M18x 1.5E
42 D4001142 1 drag chain 100x35-17
43 D4001143 1 pipe @611x 1600/14x 1.5H/90° % 1
44 D4001144 1 pipe @6l1x 1600/14% 1.5H
45 D4001145 1 adjusting cylinder
46 D4001146 3 lock nut
47 D4001147 1 Lengthened nipple G1/2
48 D4001148 2 fast connector G1/2 - female
49 D4001149 2 pin of cylinder
50 D4001150 4 compound gasket 1/4
51 D4001151 2 hollow bolt M14x1.5
52 D4001152 1 pipe G611x450 Q14%x2-M14x1.5
53 D4001153 1 pipe @61x670/14% 1.5-90°/1/4
54 D4001154 1 pipe @61x350/14x 1.5H45°
55 D4001155 1 pipe @61%x320/14%1.5H
56 D4001156 2 fitting body G1/4 M14x1.5E
57 D4001157 1 two-position three-way

solenoid valves

58 D4001158 1 hollow bolt G1/4
59 D4001159 1 fast connector — male




Fig.11.

Working device Hydraulic system

11-3.Working device Hydraulic system

Number Code Quantity Name
lengthened nipple
60 D4001160 2
G1/2 square M10x1/M14x1.5
61 D4001161 2 pipe @611x2750/14x 1.5H/45° % 1
62 D4001162 1 Bucket cylinder

Y840

20



Fig.12. Hydraulic steering system

- VIPER_

12-1.Hydraulic steering system

Number Code Quantity Name
1 D4001201 2 O-ring
2 D4001202 2 fitting body G3/4E/M30x% 1.5E
3 04001203 4 right angel M30x 1.5H/J19.6
hose core
4 D4001204 4 319 clamp
5 D4001205 2 @19 pipe
6 D4001206 3 fitting body M27x2E/M30x% 1.5E
7 D4001207 3 O-ring
8 D4001208 1 oil gathering body
9 D4001209 1 pipe
10 D4001210 1 hydraulic oil cooling
11 D4001211 1 @191x 1230/30x% 1.5H-90
12 D4001212 1 temperature control switch
13 D4001213 1 plug M16x1.5
14 D4001214 1 16 compound gasket
15 D4001215 1 fitting body M16x 1.5A/M14x 1.5E
16 D4001216 1 tee M16x1.5A/M14x 1.5E%2
17 D4001217 1 sealing gasket
18 D4001218 1 air filter cover
19 D4001219 1 return oil filter
20 D4001220 2 turning cylinder
Y840



12-2.Hydrailic steering system

Fig.12. Hydraulic steering system

Number Code Quantity Name

21 D4001221 1 pipe @1011x1150/G3/8 hollow M18x1.5

22 D4001222 pipe @1011x1150/G3/8 hollow M18x1.5

—

23 D4001223 1 M48x2A/M30x 1.5E

24 D4001224 1 tee M30x1.5H/M30x 1.5E/M18x% 1.5E
25 D4001225 1 pipe@101x810/3/8/ hollow/18% 1.5
26 D4001226 3 hollow bolt G3/8x19

27 D4001227 6 compound gasket 16

28 D4001228 2 clamp @45

29 D4001229 1 pipe @45

- VIPER Y840

LOADER



Fig.13. Hydraulic Tread

13-1.Hydraulic Tread

Number Code Quantity Name
1 D4001301 1 pipe @61x320/14x 1.5H-90
2 D4001302 9 fitting body G1/4E/M14x 1.5E
3 D4001303 4 gerotor motor
4 04001304 : tee G1/2E locking plate

M22x 1.5Ex2

5 D4001305 1 @1311x320/M22x 1.5H-90
6 D4001306 1 pipe D1311x1270/M22x 1.5H-25
7 D4001307 7 fitting body G1/2 M22x 1.5E
8 D4001308 1 pipe D1311x1270/M22x 1.5H-25
9 D4001309 1 fitting body M10 x 1//M14x 1.5E
10 D4001310 1 pipe @611x320/14%1.5H-90
11 D4001311 2 teeM22x 1.5H/M22x 1.5E/M14x 1.5E
12 D4001312 1 pipe @1311x600/M22x 1.5H
13 D4001313 1 pipe @611x350/14x 1.5H-90
14 D4001314 1 differential solenoid valve
15 D4001315 1 pipe @611x500/14x 1.5H-90
16 D4001316 1 pipe @1311x1590/M22x 1.5H-15
17 D4001317 2 pipe @61x500/14x 1.5H-90
18 D4001318 1 right angel M22x1.5H/M22x 1.5E
19 D4001319 1 tee M22x1.5H/M22x 1.5E/M22x 1.5E
20 D4001320 1 pipe @1311x470/M22x 1.5H

- VIPER Y840

LOADER



13-2.Hydraulic Tread
Fig.13. Hydraulic Tread

DDDDDDD

Number  Code Quantity Name
21 D4001321 4 right angel M30x 1.5H/@19.6 hose core
22 D4001322 1 fitting body G1/2 /M30x 1.5E
23 D4001323 1 Piston pump
24 D4001324 1 fitting body G3/4/M30x% 1.5E
25 D4001325 2 fitting body G3/4/M22x 1.5E
26 D4001326 1 tee M22x 1.5H/M14x 1.5E/M22x% 1.5E
2r  babotszr T M22x 1, 5HIM22% 1 SEM14x 1 5Ex2
28 D4001328 2 pipe @19
29 D4001329 4 clamp @19
30 D4001321 1 fitting body M27x2/M30x 1.5E
31 D4001322 2 pipe @611x800/14x 1.5H-90
32 D4001332 1 flushing valve
33 D4001333 1 steel pipe
34 D4001334 1 pipe @61%x260/14x 1.5H-90
35 D4001335 1 tee M14x 1.5E/M14x 1.5H/M22x% 1.5E
36 D4001336 1 fitting body M14x1.5/M14x 1.5E

Y840

24



Fig.14.

Engine and Hydraulic filter

14.Engine and Hydraulic filter

Number Code Quantity Name
1 D4001401 1 Air filter assy
2 D4001402 1 air filter core
3 D4001403 1 fuel oil filter core
4 D4001404 1 Engine oil filter core
5 D4001405 1 Engine oll filter
6 D4001406 1 Hydraulic oil filter core
7 D4001407 1 hydraulic ol filter

Y840

25



Fig.15. Rear Motors Mounting

- VIPER__

LOADERS

15-1.Rear Motors Mounting

Number Code Quantity Name
1 D4001501 12 nut M12x1.5-8.8
2 D4001502 2 castle nut
3 D4001503 2 cotter 6.3 x50
4 D4001504 2 tyre
5 D4001505 12 tyre bolt
6 D4001506 2 brake disc
7 D4001507 2 spring
8 D4001508 2 brake pads
9 D4001509 2 brake rotor
10 D4001510 12 bolt M10%25-10.9
11 D4001511 12 washer 10
12 D4001512 1 support
13 D4001513 16 Parallel key A12x45
14 D4001514 16 shaft
15 D4001515 2 framework oil seal
16 D4001516 2 press plate
17 D4001517 2 rear frame
18 D4001518 16 bolt M12x40-10.9
19 D4001519 16 washer 12
20 D4001520 2 support

Y840

26



Fig.15. Rear Motors Mounting

15-2.Rear Motors Mounting

Number Code Quantity Name
21 D4001521 2 motor
22 D4001522 2 swing rod
23 D4001523 4 cotter 3.2x40
24 D4001524 6 cotter 2.5%x15
25 D4001525 1 soft shaft
26 D4001526 6 pin 8x25
27 D4001527 2 pin 8x25
28 D4001528 1 brake shaft
29 D4001529 2 nut M8
30 D4001521 2 rod
31 D4001522 2 nut M8-L
32 D4001532 2 yoke
33 D4001533 2 nut M8x20
34 D4001534 4 Tapered Roller Bearings 32011
35 D4001535 Jacket
36 D4001536 2 parallel key A10x45

Y840

27



Fig.16. Electrical Mounting 16.Electrical Mounting

Number Code Quantity Name
1 D4001601 12 nut M5
2 D4001602 12 washer 5
3 D4001603 2 turn lights - yellow
4 D4001604 2 brake lights - red
5 D4001605 5 nut M12
6 D4001606 5 nut M12
7 D4001607 3 front big light
8 D4001608 1 rotation beacon
9 D4001609 1 bolt M4x 15
10 D4001610 1 Light switch
11 D4001611 2 Front combinatory lamp
12 D4001612 1 Astern alarm sensor

Y840

28



Fig.17.Warm air installation

- VIPER__

LOADERS

17.Warm air installation

Number Code Quantity Name
1 D4001701 3 tuyere
2 D4001702 12 bolt M5x 10
3 D4001703 12 washer 5
4 D4001704 3 air inlet
3 D4001705 4 washer 8
6 D4001706 2 nut M8
7 D4001707 2 support plate
8 D4001708 2 press plate
9 D4001709 4 bolt M8x 16
10 D4001710 3 air duct
11 D4001711 1 Fan Heater
12 D4001712 2 clamp
13 D4001713 2 water inlet pipe

Y840

29



Fig.18. Counterweight Mounting Fig.18. Counterweight Mounting

Number Code Quantity Name
1 D4001801 2 counterweight
2 D4001802 8 washer 12
3 D4001803 8 bolt M12x140-10.9
4 D4001804 8 nut M12

Y840



	1. Front Dash Board
	Fig.2.Driver Cabin mounting
	2. Driver Cabin mounting

	Fig.3. Seat and bumper mounting
	3.Seat and bumper mounting

	Fig.4. Front motor Installation                   
	Fig.5. Front frame mounting
	5-1.Front frame mounting

	Fig.5. Front and rear chassis mounting
	5-2.Front and rear chassis mounting

	Fig.6. Rear cover installation
	6.Rear cover installation

	Fig.7. Rear chassis mounting
	7.Rear chassis mounting

	Fig.8. Fuel oil and water tank mounting
	8-1.Fuel oil and water tank mounting

	Fig.8. Fuel oil and water tank mounting
	8-2.Fuel oil and water tank mounting
	9-1.Working device mounting
	9-2.Working device mounting
	9-3.Working device mounting
	                                      9-4.Working
	9-4.Working device mounting

	Fig.10. Hydraulic Tread system
	10.Hydraulic tread system

	Fig.11. Working device Hydraulic system
	11-1.Working device Hydraulic system
	11-2.Working device Hydraulic system
	11-3.Working device Hydraulic system
	11-3.Working device Hydraulic system
	12-1.Hydraulic steering system

	Fig.12. Hydraulic steering system
	12-2.Hydrailic steering system

	Fig.13. Hydraulic Tread                           
	Fig.13. Hydraulic Tread
	13-2.Hydraulic Tread
	14.Engine and Hydraulic filter

	Fig.15. Rear Motors Mounting
	15-1.Rear Motors Mounting
	15-2.Rear Motors Mounting

	Fig.16. Electrical Mounting
	16.Electrical Mounting

	Fig.17.Warm air installation                      
	Fig.18. Counterweight Mounting
	Fig.18. Counterweight Mounting

